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HEAT LOG

LIQUID HELIUM TANK
FEED BOX G

Item Part No |Description Gty :Unit [PoNo Heat No
304L.58-8A240 3/8"PL x 55.45" x42.50" Hot Rolled

251111-1 1251106 |Annealed & Pick 1|EA |008640 818965
304LSS-SA479 3" OD Rnd Bar x 1.25" Annealed &

251111-2 251898 |Pickled 4/EA 1008608 | D90155A
304LSS-SA276/SA479 1"x4" Bar x 55.43" long Hot

251111-4 1251102 |Rolled Annealed 1/EA |008678 233636
304LSS-SA276/SA4791"x3" Bar x 55.43" long Hot

25111-5 |251103 |Rolled Annealed 1/EA 1008678 288340

25M11-6 |251104 |304LSS-SA240 3/4" per Sketch LBL-25/104 1|EA |008640 02F3
304L55-SA240 3/8"PL x 55.45" x 35" Hot Rolled

251111-7 (251105 |Annealed & Pickied 1/EA |008640 821424

251111-8 1251107 |304LSS-SA240 3/8" PL to Sketch LBL-25(107 5/ EA 008640 817467

251111-9 |251108 |304LSS-SA240 1/4"PL to Sketch LBL-251108 41EA |008640 819785

251111-10 ;251109 |304L.SS-SA240 1/4"PL to Sketch LBL-251109 4|EA 008640 819785
304L55-SA479 2" OD Rnd Bar x 1.44" Annealed &

251111-11 ;25M860 |Pickled 4|EA |008608 150467
304L58-5A479 2.25" 8q Bar x5.13" Annealed &

251111-20 [251898 |Pickled 2;EA 008609 B5802

251111-21 |1261907 |304LSS-SA269 2.50" OD x .065" w Tube 6.5(IN |008678 731741

251111-22 1251908 |304LSS-SA312 1/2" SCHS Pipe 2.75|IN |008678 KCB88

251111-23 |251909 |304LSS-SA269 1" OD x.065" w Tube 11/IN 008678 898613
304LSS-SA479 1.5" x 2.5" Bar x 3.25"Hot Rolled

251111-24 (251900 |Annealed & Pickid 2|EA 008609 B5802

251111-26 ;251115 |304LSS-SA240 1"PL Sketch L.BL.-251115 1|EA |008640 602194
304LSS-8A511 Seamless Mech.Tubing 6" OD x .25"

251111-30 |251110 |w Tube 2/FT |008712 412340
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CERTIFIED MATERIAL TEST REPORT

(Incorporated)
ONE SANDMEYER LANE » FPHILADELPHIA, PA 18118-35985

BOO-523-36683 ¢« FAX 21 S5-877-1430 » www.SandmeyerSteeal,com

Family Owned and Managed —
Making Stainless Steel and Nickel Afloy Plate Products
Since 1952
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CERTIFIED MATERIAL TEST REPORT

{Incorporated)
ONE SANDMEYER LANE » PHILADELPHIA, PA 19116-8359g

BOC-523-36683 & FAX 21 S-677-1430 www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
Since 1952
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(Incorporated)

ONE SANDMEYER LANE o PHILADELPHIA, P A 191168-359g
BCO-8523-3663 & FAX P15-B877-1430 » www.SandmeyarSteel.com

Family Owned and Managed —

Making Stainless Steef and Nickel Alloy Plate Products
Since 1952
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ORDER 0136011/007 SON 222793

SHTR TO:

A.M. CALTTLE METATS
14001 ORANGE AVE.
L0 630-.400

2ST$9F

dioos 008

*

CERTLEICATION

S0 e0m
Canrol123y

BOL 01L7823 TAG 1497810 12/17/02

PARAMOUNT Ch 30723
---------------------------------- YOUR ORDER & DATE T T T T S T e e e e e m e
N2 L6614 12717702 CUST# CASTLEOL (;UsST TAG#IAC-14858
------------------------------- ITEM DESCRIPTION -~ --mewooao . ___
GRADE 201L/30a
Gilue 304L CFA RN BAK 3 STD tountry of Malt - SWE
Shap Condicion a Countyy of Mfqg, Usha
Total Bundles 1 SON Weiqght 2154
el T SPECIFICATIONS - . .. oo __ . ______.______
AMS S5G30, “G4vG M5 00-5-763
ASME SAl82 EQl AD2 ASME SA193 BB RED1 AD2 EX P 6.3
ASME SA479 ROL ASTM Al8z2-p01
ASTM Al92 0LA EX P 6.3 AS3TM A262 98 I'RACTICE §
ASTM AZ276¢ DOA ASTM A479 (1
ASTM A4H4 00 DIN S0049/EN 10204 3_1Rm
AIST 3041, UNS 530403, 3AE530403 FED STD QQ-5-363F
AM CASTLE 3304-97 REV 22 WESTINGHOUSE 10705DH
S0L AWNEALED @ 1900 F MIN. WQ WATER QUENCHEL
NO WRELD UEPALR FREE OF MERCUFY CONTAMINATION
—————— coL Tirmmeoo-==---- MECHANICAL & QTHER TESTS T T T e e e e e ..
Test Conddition A
Hardness as shipped HB 178 Hardness as tegscec FB 178
Hardnes=s as shipped HREB 47 Hardness as tested HRD 87
Grain sivce 7.0 . Tensile strength.KSI (MPa) 85.0 { B8E&)
Micro OK 0.2% Yield Strngth, KST {MPa) 32.6 ( 225)
Intergranular corrosion QK
Macyo 0K Eluigation % in 4C 57.9-
Reduction of area % 77.8
———————————————————————————— © - CHEMICAL COMPOSITION e it L
Carbon c ) 019 Manganese (Mn] 1.610
Phosphorus [P ) 023 Sulphur (s} .0Z6
fJilicon {51} 430 Chromium {(Cr} 18,180
Nickel (N1} 8.380 Cobalt (Co) 130
{opper {Cu) 330 Moly {Mo) 350
NilLrogen (¥ ) .064 Columbiym {Cb) 009
Titanium {Ti) .004 Aluminum {ad) 003
Tin {sn) .0os Ceriam (Ce) 007
Calumbium/ .000 Qoo
Tantalum (Cbh+Ta) .003 . 000
Iran {(Fe) Balance
Melt Practice BAF
Refining Pracrice ROD
De-long Ferrite 6.5

Knowingly & willfu
or making falge,
herein could constitute a fe
We hereby
thig repor

CASTLE METALS-LA

1ly falsifying or cone
fictitious or Fraudulen

certily that the chemical anal
T arxe corxecl as contalped in

ealing a maczerial act op this
L statements or representations
lony punishable under faderal sStatutes.

Ysie and/or tcst results shown ia
the recoxds of the company,

M.¥. Marxcanic, ‘uality Manager

DATE REC'D__ 50—, 22>
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JUN-12-2003 THU 02:49 PH TEK MIDWEST  FAX NO. 708 430 0147 P. 0]
Jrem 85T102.  Pooo§e78 /4

TTA)
Acciaierle & @ T “yly A

EN 10204-2.2
Valbruna ...
584772001
32100 VICENTA (Ralla) = Vigie dolia Solanza, 25 ). N o . ' .
— 2028300
RSL 10 2~
Buyar: VALBAUNA CORP. Buyers P.o. No: 112-1686 / STOCK

USA  OAKLAND NJ 07438 Mil Order No: 01 E 48784 -27_Packing List No: 2001/ 11769.P

y !

Delivery Condition: CONWED

Size:  FLAT / 4" 1 ) Qiy.lbs.: 2366 . Hext Paint:
S~— SPECIFICATION

ASME (1) SA4749,88 330400403 A ASTM AZ76,.2000A,330400/03.A ASTM A478,2000,530400/03,. A

QQ-3-783,F, 3047304 A ‘ ASTM A282,08,PRACTICE E ASTM A484,2000,.

(NSECTION I PART A 98 EDITION THRU 00 ADD,

J CHEMICAL ANALYS|S
/ ¢ Mn P 8 5l Ni Cr Mo Cu
23353y 0.018 1.54 0.028 8.027 0.49 8.14 18.35 0.50 0.61
;_7
T Co -5n N
0.08 0.080 N
MECHANICAL PROPERTIES .
TS ¥S 0,2% E RA HARCHESS A3
i R O I R = e -3
82 54 48 58 189 188
MECHANICAL CAPABILITIES FOR
HEAT TREATED CONDITIO
L

OTHER TEST(S} and/or REQUIREMENTS :

taterial is free from contamination by mercury

Material (s solytion heat treated free from continuous carbide network,

Grain size method. ASTM E112/08 : 6 \\
Annaaling temperatura 1980 £ for  0.5h/ water \\\\\\\\\\\\\\\\\\\\\\
No weiding or weld repair.. - . \\\\\\\\\\\

Micro and macro etch test : oK., .{Rgr

Made |n Ila!y ;

Intergranular corrosion test par ASTM A262,98,pract, E: OK,

- ’ Melting process : E+AQD

£3

. Cualy ¥ gar I tnip ecior
Vicersea, 20/12/2001 . M Q car 1r HOALATEI VLW
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WALZWERKE nach DIN EN 10204
Inspaction certificate
EINSAL GMBH Certificat ce recaption
VTN DE 123 ad1 3125
Tredeerss Ened) ot PHNKN 30 14784 Wechrooh fwas N 12097 7/ 99 w0311 .99
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2191 (22 76,200 X 25,409( mn Flat 11.944 J.418 10
3 x 1 12-9 1 . —
Yearkstof- Ny, Werksof-Normbs. |
o 64 P 1.4399 s e AIST 304/304L
Ushiedioguen | Steel barg AIBI304/L ,hot rolled, DTN loi7, tol.acc. to ASTM A&
o oy 484.q.uanch.,plckt.,ntraiqht.,bar-.; Of 36B8-42867Tmmrar 5. shor tg

Conatona or vl 194
BB, AAT9 /8479 974 '

ASTH AZ62Q, Prac.E:o,

fr. 3o0%c mm unt.ioX (12-14 ' +ghorte fr.ictunt.10%) .o
to ASTH AR76~%4, R0S 763 F
ALBZ/a187
SA AT9/8BA 479 AF7,.BA 182/8n |

Cond.a,ABTM A 193-97a BB, A320-97
P7c,ABME SA 193,98, B4 3laren,

B2 M9, Interer.corr, teagt acc.to

K. AMSS4H3S G, AM35447 G, Inspec.cert.Engl. _
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, Laga; Temp.: ww
RpQC,2 g 10 Am ASO z Fomrion
—_ — —
Ry | e | ey % * l -
psi psi
43067 84674 69,0 63,0
leu_fnwmuomu [ Wirmetre handlung/ new VRO Frasarinl b migue vmh:uw:npromu
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SANDMEYER STEEL COMPANY

(Incorporated)

ONE SANDMEYER LANE PHILADELPHIA, PA 19118-3508
BO0O-523-36683 » FAX 21 5-877-1430 e www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
Since 1952
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CERTIFED f10 CHIAL TEST REPORT

(Incorporated)
ONE SANDMEYER LANE o F’HILADELPHJA. P A 19116-359g

BO0O-523-36863 ¢« FaAX 21 5-877-1430 www.SandmeyerSteesl.com

Family Owned and Managed —
Making Stainless Steel and Nicke! Afloy Plate Products
Since 1952
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{Incorporated)

ONE SANDMEYER LANE ¢ PHILADELPHIA, Pa 19116-359g
BOO-523-3663 ¢« FAX 215-877-1430

www.Sendmeyer‘Steel.com

Family Owned and Managed —
Making Stainless Steel and Nicke! Alloy Plate Products
Since 1952

CERFROATE OF TEST
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CrATIFIED MATERIAL TEST Reponr

(Incorporated)
ONE SANDMEYER LANE » PHILADEL_F’HIA, P A 18118—3595

BOO-523-3663 ¢ FAX 21S5-6877-1430 www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainfess Steel and Nickel Alloy Plate Products
Since 1952
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PANMEDINALECF fy o Ll COMPANY
MISTOMER ORDES MO . ’ TLT s NI azro
ALY CONTHO SEBATMENT
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() AvestaPolarit
STAIMLESS
2 E SRS ERZEESEERRE LD 8 8 4
* CERTIFICATION *
Wh A dedok ok kR oW ok ok ok ke ok ke
HEAT 320702 ORDER 0009734/006 BO0G07785 QM Cerodtis /03
004666
------------------------------ YOUR ORDER & DATE -----=m=scmorom-=frmeomemo .
6037266A 5/19/03  CUSTH# MARKEYOl
------------------------------ ITEM DESCRIPTION ~-mvoucoaucwamm-tom e
3% SCHSS TP304/TP304L A312 Country of Melt : USA
Country of Mfgy : USA
------------------------------ SPECIFICATIONS ---------=-"elceatocoannonam-
ASTM A312-01/ASME SA312-01 WELDED
Meets the requirements of EN 10204.3.1.B
HRB-89
--------------------------- MECHANICAL & OTHER TESTS ------=--ew--fumec-=-mm=n
Tensile strength,XSI (MPa) 100.6 { 694}
Yield strength,KSI {MPa) 6.2 ( 470}
Elongation % in 2 0.0
Flatten OK
Bend Test
Hydrotest PSI (MPa) 400 { 5.52)
NACE MRO175-95
------------------------------ CHEMICAL COMPOSITION -----------=---qj--------~--
Carbon (c) .023 Manganege (Mn) 1.490 ,
Phosphorua (P ) .028 Sulphur (8 ) .011
Silicon (81) .440 Chromi um {Cr) 18.150
Nickel (Ni) 8.390 Cobalt (Co) .130
Copper {Cu) .430 Moly (Mo) 440
Nitrogen (N ) .043 Columbium {Cb} .016
CAUTION: Processing that produces fumes and dust may cause respifatory
disease: Especially alloys containing Chromium and Nickel.
CERTIFICATION: We certify that the analysis figures are correct gs centained
in the records of the company and that the material is free of kijown
mercury, asbeatos, and low melting alloy contamination. No weld |repair.
HEAT TREATMENT: Solution annealed at a minimum of 1900 F and watdr quenched
to below BOOF within 3 minutes.
Knowingly & willfully falaifyin% or concealing a material act on |this form,
or making false, fictitious or fraudulent statements or represenfjations

herein could constitute a felony punishable under federal statutqgs.

We hereby certify that the chemical analysis and/or test results [shown in
this report are correct as contained in the records of the company.

Quality Repredentative
&.

e ——
J. C. REVIEWED
_ S0 3.5- 0%3 K¥3)
AvestaPolarit, Inc. ADDRESS TELEPHONE . TELEFAX
Tubular Products 1101 North Main Strest [352) 748-1313 Adminiskotion: (352) 748-2751
Wildwood, Flerida 34785-9601 Purchasifig: 1352) 748-6576

Productidn Control: (152} 7480533
Quadlity Assuronce: [352) 748-0533




Avu,

1. veTy

T1oouLInvy vy
P.O. Box 606 « Blountville, TN 37817 \
| (423) 323-2171 \\\\\\\\\\\\
j ek
. Manufacturer of Stainless Steel Products_ \\\\\\\\ o>
%
- TEST REPORT W
o ,\(A\)‘
_ , _ 4/,5/200%
§ [ e Date -~ —
D R6956
{1; Cust. Order No.
- 26986 1
5 - Shop Order No.
Ill SAME
..
;fr) | Heat No.
Quantity Description Specification
P A i WELDED P SCRD5% 30473091
M ASTM A312-01/ASME SA3!Z2 E9&
MANLFACTURED IN THE US54,
**This mulerial hus noi come in Lontact with mercury white (y oyr Possessign
CHEMICAL ANALYSIS
Carbon Mang Phos Sul Sii Chrome Nickel Moly Cu Co
.020  1.750 .034 014 430 18.300 §.100 440 . 410 .140
NITROGEN: .086
: MECHANICAL TESTS
Tenaile Pgi - Yield Psi Elungn_llon % Reduction Hardness
93,400 49,100 5.0 .0 REB 87
NT4 g TR
Eddy Current Test ;lc_n“or.l Te;t . K
700 dlI:nmb [+ -rgo
Hydro Teat __(PSIG) Bend Test —
A Anncaled at 1950% F Min. and i
Ra raphic Test Adg {*EEJ Water Quenched ¥&s \
Dimen, 2 o gy
Phys. Cond. B~ 0 RECLVER
;"TR’ g: Qe Cartity this Report 1o ba True and Carrect, DATErzcD, 972 2
acka.nlnc g s shown on Our Records. . o _ AQJ_@;__
Quantity - S - 2
) W-Timﬂ u,-/ u | X N
TORK AR AYS §

B F Oae 9773



CERTIFIED MATERIAL TEST SERPOA!

{Incorporated)
ONE SANDMEYER LANE PHILADELPHIA, PA 18116-3598

BOO-523-3663 ¢ FAX 215-B77-1430 » www.SaendmeyerSteeael.coam

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Piate Products
Since 1952

CERTIFICATE OF TESY
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CERTIFIED MATSRIAL TEST RERPORT

{Incorporated)

ONE SANDMEYER LANE o PHILADELPH!IA, PA 19116-3598
BO0O0-523-3663 ¢ FAX 21 S5-877-1430 » www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
Since 1952
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06122009 FRI 15:01 FAX

03-31/2003 MON 21:04
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FAX 847 455 8102 Castle Tesr Revorta

doni oy

([CERTIFICATE OF TESTS ABNAHMEPRUEFZEUGNIS CERTIFICAT DE CONTRG
CERT SERIAL# 000382589 ® THE RECORDING OF FalSE. FICYICIOUE ON KRADDULENT LTATERCRTS OR EWMTRIKS oN THLT EacumFe
HAY BE PUNISHED A3 & FFLDAY ONDEX “E0Eyal STaTuled LHCLUBDTHG, [RDERaL | aW. PITLE 1z,
@ TALLEY METALS‘ a f::lﬂ:.iu:i anp a}curin ramuxc:':t na::_‘ltr-::_a;.‘:sznl,urrﬁ :‘.LE!:U:;: D;EC“?)L"“ arp TESTS
" oW SANPLESR cuLLE_wa?;‘Fz:nM : uﬂ: L . W . ORDs can RE rrace
A Ca nter Company o :E?ERESEII H::Er;cIUIE;‘ECl‘EEn::OH H:::UR'- Ragfum AID.ALPHA SRURCE COMTANINATLON.
Ty st achinology. o PR T R e L
KO, bax 2498 e -
Hareaville, 5C 2455 et Bad 439 7540 ko HéY 445 6a6n ,; __é.’fl/] F@O
03/27/03
CUSTOMER / BESTELLER / CLIENT SELLER  VERKAUFER / VENDEUR PAGE -
A.M. CASTLE & CO TALLEY METALS TECH, 1INC.
3400 N WOLF RD
FRANKLIN PARK ,IL 60131 ACCOUNTS PAYABLE
P. Q. BOX 2498
HARTSVILLE ,SC 29551
o Y N N Y
FupYonki uabCP NO./DCOTELL -WR,/N" DE OQRNANDE CARPERTER MO AWERES -ME. /MW" BE REFERCNCE IWKTERNE CATE/OATLA LA TE WRICHY CEWICA T,
01-76406 TLY352201 L10515 43/27/03 2105.0

HEAT MUMBER ¢ SCHMELZLE-NK ¢ N* DE COULBE - 150467

" [ O L A
AT N AR RS o

.M R R MR A e o e e o — —

ke e

SPECIFICATICN: TALLEY 304L-Tla }12/10/98) ' ‘/ )
________________ -S-763F (06/27/9¢ NETE RS . 4
Kfs 3639 REVH éSZfJfgg “'t”t“ﬁcjﬁmgi-%_hwf/ngéj//
AMS REV H 7 PR e E B
ASTM-A182-02 (CHEM ONLY ’ '“*““'_ugf.yﬁéﬁ_n
ASTM-A193-01R8 (CL 1 EXCEPT PAR 6.3.1} T e
ASTM-A276-02A
ASTM-A314-97 REAPPROVED&ZOOz)
ASTM-A320-02 (EXCEPT FAR 4.3.1)
ASTM-A479-02A
ASTM-A484-00
ASTM-A580-98 651355 .500" AND UNDER ONLY&
ASME-SA182 2001 EDITION-AQ2 ADDENDA (CHEM DNLY
ASME-SA193 2001 EDITION (CL 1 EXCEPT PAR 6.3.1
ASME-SA320 2001 EDITION (EXCEPT TAR 4.3.1)
ASME-5A479 2001 EDITION
AMS-Q0-S-763A {02/ /03)
SIzE 2.000000 IN.( 50.80 MM) RD BAR
PRIMARY HEAT CHEMISTRY:
C MN SI P S CR
0.022 1.74 0.46 - 0.020 0.023 18.29
NI MO cu o N
8.56 0.08 0.14 0.06 0.062
INTERGRANULAR CORROSION "TESTED TO ASTM-AZ262, PRACTICE F - ACCEPTARLE.
ANNEALED MICROSTRUCTURE FREE FROM CONTINUQUS GRAIN BOUNDARY CARBTIDE
$§§g1§£¥%£%g§ gﬁgggﬁg TO THE TECHNICAL REQUIREMENTS OF THE
REFERENCER - aSogor ), Q AMS SPECIFICATION
§ggs MATERTAL IS CAPABLE OF CONFORMING TO THE TECHNICAL REQUIREMENTS OF ASTM z
'I'HIé MATERIAL WAS MANUFACTURED IN ACCORDANCE WITH CARPENTER CI Y LOY
OPERATIONS QUALITY PROGRAM MANUAL REVISTON 22, DATED 3/03" SPECIALTY ALLOYS

DISCS MACROETCHED AND APPROVED

HARDNESS AS SHIPPED, HB 185 (MIDRADIUS)

GRAIN SIZE PER ASTM E112: 8§

CONTINUED ON NEXT PAGE



06/12,2009 FRI 15:02 FAX @ood 008

0373172003 MON 21:05 FAX 847 455 9102 Castle Test Reporrts

@ooz2s01

(CERTIFICATE OF TESTS ABNAHMEPRURFZEUGNIS CERTIFICAT DE CONTRO

CERT SERIAL# 000382589 @ THE RECORDING QF FALSE, FICTICIGUS 9% FRAUCULI AT $TATEMEN

-
TE OR ENVAIEG pN THIS DACUAENT

HAY BE PUNEISHED A3 A FELONY UNDZR FEDERAL 3 rATUTER [MCRUDING FEDERAL Law, TYLELC A,
ALLEY METALS- | 3«5 |
© TWD WALULS &ML OTMER TECKNICAL UATA REFHESENT THE RESULTE bF ANLI TIES AUD TCXTZ WAL

WwE HEREBY CERTIFY THAT THE ABQVE TEST DATA ARE IN ACCORDANCE WITH THE
PURCHASE ORDER AND SPECTFICATION REQUIREMENTS.

STEPHANIE E. MCCULLUM
?UALITY ASSURANCE ENGINFER

14844 CASTLE 3304-97

UH_ SAMPLLE COLLECTED FROM THE 70Tal L0T. ORICIMWAL DATA RECORDIY [aAw Bl (MARRY &Y
A Carpenter Company L} ::::::::f‘l’nﬂA::P::'lu::nnﬂl:a::G:uIt:ct.mv, RalIUA AND 3LFHA SDUBCE CONTANINATION,
Tatey Metals Techrology, . ° ;E[;nios?rliul;ra:nkc:stua':'uLuglfnnﬂagpriﬁqucgb' EYCRRT L4 FHLL. WITHOUT THE WwAITTEK CONSENT
ro. eax 2438 : -~
Harpsywilie, 5C 29591 Tef, B43.335.7540 (ax B4 3356465
03/27/03 .
{USTOMER / BESIELLER / CLIENT SELLEK VERKAUFER / VENDEUR  PAGE
A.M, CA3TLE & CO TALLEY METALS TECH, INC.
ggggKEIEO%ERED IL 60131 ACCQUNTS PAYABLE
’ P. 0. BOX 2498
HARTSVILLE LSC 29551
r CUSTOHCR ORDCE maQ. ECSTILL-NE@_/M* OC ChHRMARDC h CARPENTEN HO. WERLEU-MA. /N QL LCICRONGIC “”U]Ph“*HN‘YU"/DATE‘\GEIM‘?/DNxcﬂ'r/.l
01-76406 TLY352201 L10515 03/27/03 2105.0
HEAT NUMBER / SCHMELZENR. / N* DE COULEER 150467
YIELD STRENGTH, (0.20 %& KSI({MPA) 47,9{ 330}
TENSILE STRENGTH. RSI(MPA) 210t 827
ELONGATION IN _2.00", % 2.
REDUCTION OF AREA, ¥ 75.0

ARPENTER TECHNOLOGY CORPORATION
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LTV COPPERWELD MECHANICAL o ] ’

LTV GROUP STAINLESS T erl < C
. COPPERWELD BLIZABRTHTOWN, XY 42747 _ T ‘
wmmoet W SRR 0096 - 259905 )

MATERIAL TEST REPORT

SPECIMCATION CUSTOMER ORDER
ASTM A249/A269
ASTM A249 01
ASTM AZ265 01
ASME SAZ249% 012

60-935879

ASTM AS554 4§ FAX: (630) 75557y
“GRane ’ SIZEO D x WALL QUANTITY - ' SHIPPED . DATE
1
TRI04/TP3047, 2.50Q0 X 065 1309 Ly 1200.00 FT]  04/2¢ o G4/24703 :
CONDITION PART NO. 5# 00001347
TW STNLS TUBE AVG. WALL BRIGHT ANNEAL 2.5.065%840 50047813
HEAT NO ) . CHEMICAL ANALYSIS ] _J GRAIN
L c I Mo P 3 I 3 [ N Cr ’ Mo Cu [ &5 N OTHER 1 size
_— i — __.%y__kﬁ_*ﬁ.__%.
1
731741 02211 830 03}1 2040 . 450 B.13%0 { 200 390 L3160 COBE oo Lan l
= J i | | 0o o3
00000l | ’ | ]
| L | ’ |
! | S - . —
MECHANICA L PROPERTIES
HEAT NO LOAD NO YIELD TENSILE PS{ l ELONG % | KED HARDNESS IMPACT ﬂ
w’ 5 AREA % HHN  ROCKWELL | FT..0a5
| | — |
; 2.0 RA [
P31741 T3122340(406320; 52320 | 6o | 87 I
1 I
[
| X i
| [ ! j j .
' \ i [ |
\ . |
| | |
J N S
_ . OTHER TESTING
Flenge Teul Flattening Test Reverse Bend ! Alr Under Waer (5]}
OK 0K OK
Flare Ten Revense Flanening ‘-E-dd) Curreny T | Hydro (P51 T )
OK OK \ OK
TR RRTING - I T e
REAT 4Ty T T
[ e -W CW w (1] ng hatFe ] X U
ercury, bead, suifur or Ny adher 1pecul mea| uioy
hich i1 liqwid & andnen: ATTRENEL T Y 1 pridurct g
Uiy Weld repan wag mex usnd W Ry facTure
roduct
TY Copperweid stanicss steel Wbing Jucs nat use wny of
- ) Producls urgated v tre U S Clean Au Aol 1990
OTHER TRSPECTION BLH || THIS TEST REPGRT WOTRRT ZED WHEN REGUTRED

SWORN AND SUBSCRIBED BEFORE ME
THlSHﬂ____Hi__‘DA yor _

MANUFACTURED IN USA

f

s

Q.C REWEmhx) I E Y v e c—

MATERIAL PRODUCED TO THE SPECIFICATION(S) SHOWN ABOVE. NO g b7 0
ADDITIONAL SPECIFICATION(S) IS IMPLIED OR WARRANTED 5’7— 2' S/‘ Oé

— N
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o Q67 8

LTV COPPERWELD MECHANICAL L]
e (GROUP STAINLESS p
’ COPPERWELD ELIZAPETHTOWN, KY 42701
, ! Telaphone (883)855-8823
A /Z’ - TUBULAR PRODUCTS FAX (BBB)B55-9173
X457y G C/ FTAINLESS ORDER RO
. ATERIAL TEST REPORT 188535
T i SPCCITICATION TU 23
_ ‘\ u CHICAGC TUBE & IRCN CO. ASTM A249/A269
Lo T E — P {2531 WEST 48TH STREET ASTM A249 01
_ o CHICAGO IL 60632 ASTM AZ69 01 CC27717
A 57035 w : ASME SA249 01
S E ASTM AS54 S8 FRX: (773)523-137%
GRADE SIZE(O D & waLL) QUANTITY SHIPPED DATE
TP304/TPI04L 1.000 X 085 251 LB 1506.24 PT 04/10/0 04/10/07
CONDITION PART NO S# 00001883
LW STNLS TUBE AVG. WALL BRIGHT ANNEAL CKD193 50037281
HEAT NO CHEMICAL ANALYSLS GRAIN
C Mn P B Si N U Mo Cu Al N OTHER SIZE
428613 .019{1.800 .029 .0100 L5530 [ 8.310 418 170 410 460 059
7 00
00000 J
|
MECHANICAL PROPERTIES
HEAT N0 [OAD NO YIELD TENSILE PSI ELONG % RED HARDNESS IMPACT
pst AREA % BHM ROCKWELL FT L8s
2.0 RB
8358613 T3007349| 49640 98860 61 87 *
UTHER [ESTING
Flange Tewt Flanening Tewn Keverse Bend Air Under Water (PSI1}
OK QK OK ,
Flare Text Reverse Flaening Eddy Current Hydro (PSI)
OK OK OK
TR EXTIRG
HEAT NO
n TV Copperael Siaindess TuBing Bivison 308 nox 12z
. rylndlul\'uroruyodxr:pc:uinmldby
hr_ilullqn-dlurhmllﬂ‘lwuuremﬂpmm
faci.a:y Weld ropair way nof used m mmoufacire this
Tvtmummumdo-mumyof
producty orgeted i the U5 Clan Air Actof 1990,
“OTHERTRSPECTION T BLH | THIS'TEST REFORT NOTARIZED WHEN REGUTRED —

MATERIAL PRODUCED TO THE SPECIFICATION(S) SHOWN ABOVE NO

ADDITIONAL SPECIFICATION(S} IS IMPLIED OR WARRANTED.

__ DAYOF

SWORM AND SUBSCRIBED BEFORE ME
THIS

NOTARY PURLIC

Technicien




CERTIFIED S0 i, FeST gEpon T

{Incorporated)
ONE SANDMEYER LANE » PHILADELPHIA, PA 12116-3598

BOO-S23-3663 ¢« FAX 21 5-877-1430 e www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nicke! Alloy Plate Products
Since 1952

S
0 . . .
CERUIERCATE OF FEST
- BRI i T DET R R -~ A
& - B #
SAMTAT VT o WORAMAR
TISTOME R ORDEF MO
DAy e SRR OR PR RAE T
CATH
AL o T Tl SPECIEICATION » 0 T s R AT NGO
voes SO SRT IO
- = iy ',-)3“”2")\ LT
N VA -
SR 25 70
1 50, I Q}-
i
L | |
- I
HEAT NO | ! '
I ;’ | *
} : ; ,
| ‘ . :
v s H i
I : | i
1 ! )
i J | [ I ]' J i ‘ . J -
HEAT NO. | Teis = J I Hae o does 1
e T |
; ’ - | : 5 :
, J Ao
| | | |
' |
| ‘
" X {

R BECORDS OF ALL TESTS AR MAIN TAINED AV SANOMEYER STEEL COMPANY



¥ 5/22/03 16:22 Prudential Stainless Plpe Joanne Smith—TEK MIDREST 3/3

P07/
' DMV STAINLESS France ReTRETHY: B OIS~
* //\ 8P 10 - 2050! Montbard Codex - 0291371 -
7 T 163500952 06 Fax: 63 50 B9 57 37

Ermil 1 dmviramcegiid mv-atainl sm.com

N INSPECTION CRRTIFICATE Page: 1 / 2
ABNAHM EPRUEFZEUGNIS
CERTIFICAT DE RECEPTION
3-1-B - EN 19204: 1991 + A1:1997

Ao

Srarecess

" PURCHASER 7 Besteller / Cllent : " PRUDENTIAL STAINLESS PIPE CORP.
. CUSTOMER'S ORDER No / Kundenbestelins / N° Commande clent 4 FOT788

_DMY ORDER No / Wukuunngsnr_l N* Commands DNV ; _ 204727360 N
Product : Seamless Pipes Hot finlshed Annealed Pickled Passivaled
Erzcugna: Nathlose Stablrohre Warmgefertig Abgeschreckt Gebeitz
Type de Produds : Tubes sans soudure Finis & chaud Hypertrempés Décapés Passivés

! Grade(s) and Spacification(s) / Stahlsorte mnd bafa rrocychrifien / Nuonce(s} et spdeificalon(s) :
MT304LAMTI04 VALIMA

ASTMAS11/96

| Marklng of the product ! Kesnzlehaung ! Marguage:

' SUPREME -SEAMLESS- 6.000 OD X 0.250 WT ASTM A SI1 - MTIML/304 -

HEAT NUMBER : 412340 - 204727360 - A AND P - LENGTH %% %% FT -

Supplementary requirements / Zusitatic Anlorderspen / Prescriptians supplém entaires:

Size Tolerances / Tolleranze / Talérances Dimensionnelles: according to ASTM A511/96 AW TABLE 4

Pcs No Weight Total Leagth op wT Min Leugth " Max Leagrh
10 1486 Kg 6€248lm 15240 mm 635 mm 6015 mum Tl mm
i _ 330546 Lbe WUPIR §.000 * 0250 - BHR } HuLA
Chamical Aaiysi 7 Cierasche Za traay | Crraabbipa Chiges: 7% ' T

Velng Procsss /Erschmel mngmrt / Swbarsten :  Hewics Sbcrerhd /Buciripne + AOD or VOD
Hoat Mo ! Schamelzen Nr, ! N* Coulke ! 412340

C Ma P 8 s8I N cCr :
W T 800 1800 [ -
Max 0.035 2.00 0.040 0.030 1.00 11.00 20.00
Pt et sy onCouli ¢ 0.0%0 166 0.027 0280 029 10.07 18.29 -
T | 0018 184 0.028 0297 0.310 10.01018.310 T
Machanical and ilrtaBurgical Froper8es 7 Mee haaix be o 2d Metsburglych e Kemmearte | Crocdrbilpa Miasiqaes o Midiwges
TENSKE TEST 20 °C Y8 02% (P84} 1.3 Psl) Elongation { - |
Zuglestighsit Rp 0.3% Rm A%
Trachen Re b 2%
. Lorg Requamems . Min 30000 Mie 75000 Min 3§
- 85 Results : 40901 82184 331
! HARDNESS TEST, HAERTE / DURETE :
E 4985 . Ruquirements ©  <og9OHRE 4
-
s
L -

TEK MIDWEST PO# - B0815 PSP# - 717484



